CERTIFIED MILL TEST REPORT

100% MELTED AND MANUFACTURED IN U.S.A.
All shapes produced by Nucor-Yanato Steel are cast

oot 2/00/1 NUCOR-YAMATO STEEL CO.

FP.0O.BOX 1228 ® BLYTHEVILLE AR 72315

INVOICE NO. 533282 and ralled to a fully killed and fine grain practice.
S B
BILL OF LADING 57358 H| FB €/0 JORGE MIGUEL MEDRANO SANCHEZ ! 2| ASTM A992/A%92M-11 A572/A572M GR50-07
: || HrbaLco 3530 PAT 4100 e E" ASTM A709/A709M-11 GR50 (345)
CUSTOMER NO.  EEPPE P| FINAL: SAN LUIS POTOSI, SLP MX g| ASTM AT09/AT09M-11  GR50S (3455)
| NUEVO LarEDO, TH 88900 || ASTM A&/AeM-12
CUSTOMER P.O. [T o F
|
o]
s A L E L,
0O | FERRE BARNIEDC, SA DE CV T
L | AV REVOLUCION #81 COL SAN CRISTOBAL I i
D | ECATEPEC DE MORELOS o
. | Epo, mexico CP 55000 g‘
O .
raﬁo‘?yﬁmﬁ CHEMICAL PROPERTIES
. “CHARPY IMPACT
ITEM YIELD | sregunrs | stacapw |EO ¢ |Mn P s | si u | M| Cr| Mo| v Cb | CE
M DescripTion | OTY | HEAT# | oo [T f?@’" %TEMB% IMPAGT ENERG ¢
TENSL| pg | Spg w |5 FTBS a
DAEI!'\ 'a )\ % ‘!'C w-%i‘?’.}g;ijULE'S n Pom cl
: 4 T
74 -162.0 3 398992 75] 5 697200%&(“28 K e .08|1.30) .017|.025( .22( .31 .09 .1l| .03] .04].002| .37
J y s| s4d0| 72000F 28 f; .01 .18
w610 x24L.0| | A 2 317 o] 28 '
12.192 M S(‘ Y5372 2847 %«
2 W24 -162.0 63@0 .75%0 7 )] 27"(\ ¢ ¢-08(1.38) .0181.024| .24| .25| .09 .11| .02| .05|.c02{ .37
40" 76| 5€308| 740 ,@; ,ﬁ . 01 .19
We10 x241.0 #79 503 17 A4 P
12.192 M &) 386 510 ?S, ’:"J,\ W0
324 -162.0| 4 (399041 @ 55000 7280 ,?’ FERR ﬁggﬂf.zz .016(.026| .25 .25| .11 .11| .03| .03|.c18| .32
b ; 2z
40" 76l 500 27 ("" ]y e .01 .17
W610 x241.0 ém 6| 27 ¢ P
12.192 M 12 490 27 L5 4 % )
4W24 -162.0| 5(399043 .74 5100@4’5’9000 {:) 071297617 | .028| .22| 290 .11] .13 .03| .02}.018] .34
' o e ) 3
40 - 74| 50000/ @hA00 ¥ g ‘. f’f 01 .17
W610 x241.0 352 j@, 2 ?;n , }f
12.192 M 345 27 /“’,) P
5 W2e -162.0| 4|399045 .73 s8000| 79006l 25 (,/. "‘f»’a"l« .08 {,«é‘s .02z |.02¢@.22| .25] .120 .17 .03 .o0z2|.018| .37
40" _ | .75 570000 76000| 26 C:? a,:'\ uf“) @vj .01 .19
W10 x241.0 400/ 545 25|, ;”ﬁ" o ' %
[12.192 M 393 524|260 b °
D e ‘/s‘"i ( D
3, 2 2 D
N o 0 /o 1&
@ s S »
i sl vy
% af
“f‘«'g_ 5
53 A
L o 4\ By ol
2y / y
LA e 4’ / A
@ 2z <L |
© ‘60 ¢
. b
«Q J
2 -
PA%
f¢
Pem =0+ Si+ Mo+ 00+ N 4 Cr+-Ma+ M+ 5 B JmAppmx. 1005 CARBON EQUIVALENT: CE = CE{TIW) = C + M/6 + (Cr+Mo+V)/S + (Ni +Cul/ 15 Catrogion Index: Cl=26,01{%Cu)+ 188 %HI+1.20{%C )¢ 1. 4FI%SI)+ 17, 20(% P T2 %CU){ %K1)-9.10{HRIN% P33 38{% L) 2
20 0 ez s 1w Mereury hay not been used in the direct manufacturing af thix
material.
ELONGATION BASED ON 8,00 INCH GAUGE LENGTH STATE OF ARKANSAS COUNTY OF MiSSISSI
SWORN TO AND SUBSCRIBED BEFORE M
| hereby certify that the contents of this report are
accurate and correct. All test resuits and operations 1 : 02/1
performed by this material manufaciurer are in Day of .
compliance with the requirements of the material QUALITY ASSURANGE CJ\M wﬂﬂw NGTARY . 1ma

specifications listad in the Specitications Block above.

Qs>

i .
CUSTOMER COPY MY COMMISSION EXPIRES  10/21/20F%00, ot




